Electronic Service
Manuals

®

This electronic document is provided as a service to our customers.
We do not create the contents of the information contained in this docu-
ment. Should you have detailed questions pertaining to the information
contained in this document, you may contact Michco, or the manufac-
turer which provided the original information in this electronic deliver-
able. Michco’s only partin this electronic deliverable was the electronic
assembly process. By providing this manual on line we are not guaran-
teeing parts availability.

You may contact Michco through the following methods:
Phone (517) 484-9312 or (800) 331-3339
2011 N. High St. -- Lansing, Michigan -- 48906
Fax: (517) 484-9836
Email: CustServe@Michco.com
Web site: www.Michco.Com
Parts Web site: www.FloorMachineParts.Com

Order Parts on Line at:
www.FloorMachineParts.Com

Directly to Parts & Service:
By Email: Shop@Michco.com
By Fax: (517) 702-2041
By Voice: Use numbers above.

Serving the Cleaning Industry Since 1922

Notice: All copyrighted material remains property of original owners, all trademarks are property of respective owners.
Manuals are subject to Manufacturer’s reproduction limitations. Originals or reproductions were provided by manufacturers
through a request. We make no warranty as to the correctness of information provided in this document and you assume
all risk. By placing these manuals on line we are not declaring our corporation to be an manufacturer authorized dealer or
provider, please check our web site for authorized manufacturers we represent.



Nilfisk Cyclone

PARTS LIST

e

10/09 revised 4/10 MODEL: 56380676
FORM NO. 56042513

S —
@ Nilfisk

Printed in USA setting standards






010 | TABLE OF CONTENTS
Nilfisk Cyclone
DESCRIPTION PAGE
CYClONE SUDSYSIEM ... 2-3
Drain SUDSYSIEM .....cocviiriiiiirieiecer s 4-5
Electrical SUDSYSIEM ... 6-7
Instrument Enclosure Sub ASSEMDIY ..........ccverrieriercercesesee s 8-9
Filtration SUDSYSIEM ........viiiicese s 10-11
Finishing SUDSYSIEM........c.oviiieiece s 12-13
Door and Siding Sub ASSEMDIY ........ccvvrerireriirr s 14-15
Rear Axle SUD ASSEMDIY ........coeuiiiieiireses s 16-17
Joystick Enclosure Sub ASSEMDIY .........coveuriririnirnierese e, 18-19
Foot Brake Sub ASSEMDIY ..o 20-21
Front Axle SUb ASSEMDIY ........cceuriiriricere s 22-23
FUBL SUDSYSTEM ... 24-25
Hydraulic SUDSYSIEM=T .........ciiririeirercere s 26-27
Hydraulic SUDSYSIEM=2.........coiireireirceree s 28-29
Hydraulic Tank Sub ASSEMDIY...........ccoruriieeriererce s 30-31
Hydraulic Pressure Relief Valve Sub ASSY.........cccoevevnceniennerceees 32-33
Hydraulic Lifting SUb ASSEMDIY .......c.cvviirriiieceesese s 34-35
Power Unit SUDSYSIEM .........coviiice s 36-37
Pressurized Water & Heating SUbSYStem..........ccooovvirvinninnenens 38-39
Water Supply & Return SUbSYSIEM ..o 40-41
WIFING DIBGIAM ...evviiciet e 42
Hydraulic SChEMALIC ........c.ovieieireece s 43

*

*

*

WHEN ORDERING PARTS
Use the part numbers from the “Ref. No.” columns in this parts list.
Specify the model and serial number of the machine.

Use the space below to record the model and serial number for future reference.

Model Serial No.

FORM NO. 56042513




I  CYCLONE SUBSYSTEM
2 Nilfisk Cyclone

09-10

10-3

-

¢ H—(BEE

L mm—————f—————

NOTES

A - FASTENS TO #25 & #29, BELT TENSIONER

B - (1) ADDITIONAL, NOT SHOWN

C - (5) ADDITIONAL, NOT SHOWN

D - (2) ADDITIONAL, NOT SHOWN

E - RIGHT FRAME RAIL, #50, NOT SHOWN

F - (2) COTTER PINS, #67, NOT SHOWN

G - 10-1/2" CONNECTING ROD SUB ASSY., #99, NOT SHOWN

H - FASTENS INSIDE OF RIGHT FRAME RAIL, #50

| - ADDITIONAL WASHERS, #134 & LOCK NUT, #135, NOT SHOWN
J - AIR SEPERATION HOSES NOT SHOWN

K - RETURN TANK CONNECTED TO RETURN PUMP, #125, BY 407-0401017-06, NOT SHOWN

FORM NO. 56042513




09-10

CYCLONE SUBSYSTEM

104 | Nilfisk Cyclone 3
ltem Ref.No. Qty Description ltem Ref.No. Qty Description
104-45002-01 Cyclone Sub-Assembly 68 204-1300002-01 2 Ring- Lifting

1 317-0301040-01 1 40" Housing 69 236-0600001-01 1 Idler Pulley- Belt Tnsnr

2 310-1302004-01 2 Tube- Port Extension 70 264-0100001-01 1 Shaft Tightener

3 204-0105012-20 11 Bolt- 3/8-16 X 1-1/2 Fh G8 7 204-0702002-07 1 Jam Lock Nut- 3/4-10 Nyl

4 204-0704004-07 39 Lock Nut- 3/8-16 Nyl 72 304-0301009-01 1 Plate- Belt Tnsnr Mntg

5 204-0603006-07 70 Flat Washer- 3/8 Sae 73 203-0303001-01 1 Belt Tnsnr Spacer

6 205-0115002-01 1 Brush 74 204-0105019-20 1 Bolt- 1/2-13 X 4 Fh G8

7 204-0104004-20 42 Bolt- 1/4-20 X 3/4 Sh G8 75 204-0603010-07 1 Flat Washer- 1/2 Sae

8 204-0603001-02 42 Flat Washer- 1/4 Ss 76 204-0704006-07 1 Lock Nut- 1/2-13 Nyl

9 236-0300008-01 1 2-Grv Pulley- Spindle 77 204-0203002-06 2 All-Thread- 1/4-20 X 6
10 207-0101006-01 1 Bushing- Spindle Pulley 78 204-0105012-20 1 Bolt- 3/8-16 X 1-1/2 Fh G8
1 236-0400001-01 1 3-Grv Pulley- Motor 79 302-1001001-01 1 Angle- Tnsnr Adj
12 207-0301002-01 1 Bushing- Motor Pulley 80 110-0201001-01 1 Cyc Hyd Motor Sub-Assy
13 203-0100009-01 2 Belt- Spindle Pr 81 214-0400002-02 1 Hyd Motor
14 203-0100018-01 1 Belt- Cyclone Pump 82 216-0208007-01 2 Fttg- 90 1msae X 3/4mijic
15 304-0603013-01 1 Front Axle 83 304-0403002-01 1 Motor Mntg Plate
16 304-0603012-01 1 Rear Axle 84 204-0101031-07 2 Bolt- 3/8-16 X 1-3/4 Cs G8
17 204-0101030-07 27 Bolt- 3/8-16 X 1-1/2 Cs G8 85 204-0604003-07 2 Lock Washer- 3/8
18 117-0000003-02 4 Cycl Caster Wheel Assy 86 204-0703005-07 2 Hex Nut- 3/8-16 G8

[1 209-0101001-01 * Caster Frame- Sw [ 116-4500002-01 * Kit- Hyd. Motor Repair

[1 232-0100002-08 * Caster Wheel 87 104-4500004-01 1 Curb-Cleaner Sub-Assy
19 202-0101003-01 1 Top Bearing- Ball 88 304-0101008-01 1 Curb-Cleaner Plate
20 204-0101043-07 4 Bolt- 7/16-14 X 2 Cs G8 89 216-1000096-01 1 Fttg- 1/4id X 61 Sch80
21 204-0603008-07 8 Flat Washer- 7/16 Sae 90 216-0302011-01 1 Fttg- 45 1/4fpt X 1/4fpt
22 204-0704005-07 4 Lock Nut- 7/16-14 Nyl 91 216-0205013-01 3 Fttg- 90 1/4fpt X 3/8mijic
23 304-0403001-01 1 Top Bearing Plate 92 230-0200010-01 1 Nozzle- 1/4 X 4008
24 204-0101029-07 4 Bolt- 3/8-16 X 1-1/4 Cs G8 93 104-4500005-01 2 Cnctg Rod Sub-Assy
25 204-1102001-01 3 Shaft Collar- 3/8id 1/4-20 94 310-0401001-01 1 Rod- 3/4 X 3-1/21
26 204-0203001-06 2 All-Thread 1/4-20 X 3 95 227-0100001-01 1 Rod-End- 3/4-16 Rh
27 204-0603002-07 2 Flat Washer- 1/4 Sae 96 227-0100002-01 1 Rod-End- 3/4-16 Lh
28 204-0604001-07 2 Lock Washer- 1/4 97 204-0702003-07 1 Jam Nut- 3/4-16 Rh
29 302-1001001-01 1 Angle- Belt Adj 98 204-0702010-07 1 Jam Nut- 3/4-16 Lh
30 202-0201003-01 1 Bttm Bearing 99 104-4500006-01 1 Cnctg Rod Sub-Assy
31 204-0105017-20 4 Bolt- 9/16-12 X 2 Fh G8 100 310-0401002-01 1 Rod- 3/4 X 10-1/2|
32 204-0603011-02 4 Flat Washer- 9/16 Ss 101 227-0100001-01 1 Rod-End- 3/4-16 Rh
33 204-0704008-07 4 Lock Nut- 9/16-12 Nyl 102 204-0702003-07 1 Jam Nut- 3/4-16 Rh
34 303-0102001-01 2 Spray Bar 103 227-0100002-01 1 Rod-End- 3/4-16 Lh

[1 116-Cycl001-01 1 Kit- Cyc Blade & Disc Fasten 104 204-0702010-07 1 Jam Nut- 3/4-16 Lh
35 230-0200007-13 2 Nozzle- 1/4 X 1503 105 104-4500002-07 2 Lifting Cable Sub-Assy
36 303-0102002-01 6 Blade Bar 106 208-0100006-01 2 Lifting Cable- 7in Ol
37 316-0100001-01 8 Blade 107 204-0710001-11 2 Lifting Eye Nut- 3/8-16
38 204-0101014-07 24 Bolt- 5/16-18 X 1 Cs G8 108 104-4500002-16 2 Lifting Cable Sub-Assy
39 204-0104026-20 16 Bolt- 5/16-18 X 1 Sh G8 109 208-0100007-01 2 Lifting Cable- 16in Ol
40 204-0603004-07 40 Flat Washer- 5/16 Sae 110 204-0710001-11 2 Lifting Eye Nut- 3/8-16
41 204-0704003-07 24 Lock Nut- 5/16-18 Nyl 11 104-4500007-02 1 Return Tank Sub-Assy
42 204-0702003-07 6 Jam Nut- 3/4-16 [1 231-0300016-09 * Return Tank- Fbrglss
43 204-0702005-07 2 Jam Nut- 3/4-16 Blue [1 231-9900007-02 * Angled Vent Insert
44 228-0102006-01 2 O-Ring- Spray Bar [1 231-9900008-02 * Port Tube Cnctg Insert- St
45 204-0603014-02 9 Flat Washer- 3/4 Ss [1 231-9900009-02 * Port Tube Cnctg Insert- Ang
46 313-0200001-10 1 Spindle [1 231-9900010-02 * Tank Basket- Front
47 115-0000005-07 1 Rotating Union Sub-Assy [ 228-2000009-01 * Tank-Lid Leakage Seal

[1 216-0102099-02 1 Rotating Union [1 231-9900011-02 * Tank Basket- Rear

[1 116-4500008-02 * Kit- Overhaul Union [1 204-2301003-01 * Latch- Tank Lid

[1 228-0100027-01 * Oring- Union Housing Seat [ 231-9900013-09 * Door With Hinge
48 313-0200003-01 1 Slinger [1 225-0100001-08 * Tank Stabalizer
49 216-0205016-01 1 Fttg- 90 3/8mpt X 3/8mijic [1 320-0200001-08 * Rubber Sheet
50 301-0303011-01 1 Right Frame Rail 12 407-0101005-40 3 Hose- 2.50id X 51
51 301-0303012-01 1 Left Frame Rail 13 204-1007011-01 8 T-Bolt Clamp
52 204-0101077-07 2 Bolt- 3/4-10 X 2 Cs G8 114 310-0401004-01 1 Protective Tube Assy
53 204-0603015-07 4 Flat Washer- 3/4 Sae 115 104-4500003-01 1 Return Pump Sub-Assy
54 204-0704011-07 2 Lock Nut- 3/4-10 Nyl 116 226-0300003-01 1 Return Pump
55 310-1302009-01 1 Front Port Tube [1 266-0100001-01 * Pump Impeller
56 310-1302010-01 1 Rear Port Tube [ 228-2500004-01 * Gasket Pump Housing
57 304-0403003-01 1 Disk Hub 17 216-0201004-01 1 Fttg- 90 1mpt X 1-1/4 Barb
58 304-0103001-02 1 Standard Disk 118 216-0301001-05 1 Fttg- 45 1/4mpt X 3/8 Barb
59 204-0104026-20 16 Bolt- 5/16-18 X 1 Sh G8 19 216-0201013-04 1 Fttg- 90 1/8mpt X 3/8 Barb
60 104-4500008-01 1 Cyc Fstng Brkt Sub-Assy 120 236-0200015-01 1 1-Grv Pulley- Return Pump
61 223-0400004-01 1 Mntg Bracket 122 407-0401017-06 1 Hose-3/8id X 14| Breather
62 204-0101077-20 1 Bolt- 3/4-10 X 2 Cs G8 123 204-0101006-07 3 Bolt- 1/4-20 X 1-1/2 Cs G8
63 104-4500009-01 1 Cyc Plate Sub-Assy 124 204-0603002-07 3 Flat Washer- 1/4 Sae
64 304-0101009-01 1 Fastening Plate 125 204-0604001-07 3 Lock Washer- 1/4
65 223-0400004-01 3 Fastening Bracket 126 216-0101027-02 1 Fttg- 1/8mpt X 1/4 Barb
66 204-0501005-01 3 Clevis Pin 127 407-0101007-40 1 Hose- 2.50id X 71
67 204-0502003-01 3 Cotter Pin [1 261-0506001-01 * Wrench- 1-1/8

[1 261-0506002-01 * Wrench- 7/8
[1= Not Shown

FORM NO. 56042513




09-10

DRAIN SUBSYSTEM

Nilfisk Cyclone

A - WATER TANKS & FITTINGS ARE IDENTIFIED IN THE WATER SUPPLY & RETURN SUB-ASSEMBLY DRAWING

B - FILTER HOUSING & FITTINGS ARE IDENTIFIED IN THE FILTRATION SUB-ASSEMBLY DRAWING

C - REAR BUMPER IS IDENTIFIED IN STRUCTURAL SUB-ASSEMBLY DRAWING

NOTES:

FORM NO. 56042513




0310 | pRAIN SUBSYSTEM
104 | Nilfisk Cyclone

Iltem Ref.No. Qty Description

1 105-4500002-01 2 Tank Valve Assy- 1in

2 216-1300023-03 5 Fttg- 1-1/2fcam Cap

[1 228-0100026-01 Oring- Cam Lock 5/Pk

3 216-1300040-03 Fttg- 1fpt X 1-1/2mcam

4 216-1000095-01 Fttg- 1id X 3-1/2I Nipple S40
5  235-0200003-04 Gate Valve- 1id

6  216-0101008-04 Fttg- 1mpt X 1barb

7 204-1005009-01 Hose Clamp- 16

8  105-0300005-01 Drain Hose Fr Water Tanks

9  407-0501070-16
10 105-0300004-01
11 407-0101072-16
12 105-4500001-01
13 216-1300030-03
14 216-1000060-01
15 235-0200002-04
16 216-1000072-01
[T 105-4500003-01
17 204-1005017-01
18 105-0300001-01
19 407-0101045-24
20 105-0300002-01
21 407-0101044-24

Drain Hose- Fltr Hsg 70in

Drain Hose Fr Water Tanks
Drain Hose- Fltr Hsg 72in

Tank Valve Assy- 1-1/2in

Fttg- 1-1/2mcam X 1-1/2fpt
Fttg- 1-1/2id X 3-1/21 S40

Gate Valve- 1-1/2id

Fttg- 1-1/2mpt X 1-1/2barb
Drain Hose Assy'’s

Hose Clamp- 28

Drain Hose- Reclaim Tank No.1
Drain Hose- Reclaim Tank No.1
Drain Hose- Reclaim Tank No.2
Drain Hose- Reclaim Tank No.2
22 105-0300003-01 Drain Hose- Reclaim Tank No.3
23 407-0101046-24 Drain Hose- Reclaim Tank No.3
[1 215-0100023-01 Service Filters- 100mic 25/Bx
[T 112-0100003-01 Service Drain Hose Assy

A A A A LD T WWWWW—a s BN NNN

[ 1= Not Shown

FORM NO. 56042513




I CLECTRICAL SUBSYSTEM 09-10
6 Nilfisk Cyclone 10-4

=®@00@;
qllll ,

\ //@

\\

— I

I —

RN A
I+ neSe
Pos
1
\
VA =

0

N

FORM NO. 56042513




0310 | ELECTRICAL SUBSYSTEM
104 | Nilfisk Cyclone

Iltem Ref.No. Qty Description

1 107-4500004-01 1 Electrical Enclsr Sub-Assy
2 218-0712004-01 1 Headlt-Turn Indicator- Dr-Side
3 245-4500006-01 2 Wire Harness- Head-Turn Light
[1 218-0797004-01 Replacement Bulb- Head Light
4 218-0712003-01 1 Headlt-Turn Indicator- Ps-Side
5 107-4500007-01 1 Indicator Panel Enclsr Assy
[1 218-0797007-01 Replacement Bulb- I-Panel
6 201-0201003-01 1 Battery
7 218-1902011-01 2 Conn- Indicator Panel
8  218-0302009-01 1 Indicator Panel
9  218-0704002-01 1 Beacon Light- Amber
10 245-4500004-01 1 Wire Harness Beacon Light
[T 218-0704002-99 Replacement Bulb- Beacon
[1 204-0204001-07 4 T-F Screw- 1/4-20 X 1/2
11 218-2200005-01 1 Horn 12v
12 245-4500003-01 1 Wire Harness Horn 12v
13 271-0100003-01 1 E-Brake Lever
14 218-1011012-01 1 Acuator Switch- P-Brake
15 204-0604004-07 1 Lock Washer- 7/16
16 204-0603008-07 1 Flat Washer 7/16 Sae
17 204-0204001-07 2 T-F Screw- 1/4-20 X 1/2
18 218-2200004-01 1 Back-Up Alarm- 82db
19 218-0701008-01 2 Tail/Stop/Turn Led Light
[l  116-0000014-01 Camera Monitoring Kit

[ 1= Not Shown

FORM NO. 56042513




3_

INSTRUMENT ENCLOSURE SUBASSEMBLY
Nilfisk Cyclone

09-10

NOTES:

A - (4) ADDITIONAL NUTS, 204-0703002-07, REQUIRED.
NOT SHOWN FOR CLARITY PURPOSES.

B - (1) ADDITIONAL BOLT, 204-0103007-02, REQUIRED.
NOT CALLED-OUT FOR CLARITY PURPOSES.

C - (1) ADDITIONAL INTERIOR NUT, 204-0103007-02, REQUIRED.
NOT SHOWN FOR CLARITY PURPOSES.

D - (4) ADDITIONAL SWITCH CONNECTORS, 218-1904001-10, REQUIRED.
NOT SHOWN FOR CLARITY PURPOSES.

FORM NO. 56042513




0910 | INSTRUMENT ENCLOSURE SUBASSEMBLY

104 | Nilfisk Cyclone

Item

O N O WN =

©

10
1"
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41

Ref. No.

218-1911001-01
218-1910001-01
218-2300012-01
204-0703002-07
204-0604001-07
204-0603002-07
218-2100005-01
204-0302001-02
218-0301005-01
204-0103006-02
415-010002.5-01
218-0900007-01
218-0900008-01
204-0704018-01
204-0103007-02
218-1302002-01
204-0101003-07
218-0900003-21
204-0101008-07
218-1901010-10
204-0704002-07
204-0704015-07
217-0200001-01
217-0103001-01
217-0500001-01
217-0300001-01
217-0600001-01
218-0302003-01
204-0103008-02
218-2300005-01
218-0708002-01
218-1004003-01
218-1001005-01
218-1011006-01
218-0404004-01
218-0402003-01
218-0402007-01
218-0402008-01
218-1001001-01
218-1011003-01
218-1904001-10

[ 1= Not Shown

Qty

1
1

S @ oo I —

O 22 PO AU a2 = a2 a RN BAN 2NN DE AN S 2 N =

Description

Joystick Conn

Mating Conn- Controller
Controller Card Joystick
Hex Nut 1/4-20 G8

Lock Washer 1/4

Flat Washer- 1/4 Sae
Vibration Insulator

Rivet 3/160d X 1/4 Ss
Instrument Enclsr

Bolt 10-32 X 11 Bh Ss

Din Rail 2-1/21

Relay 8 Pins Dpdt
Socket Relay 8pins

Lock Nut 10-32 Nylon
Bolt 8-32 X 3/41 Bh Cs Ss
Terminal Block 6-Pos Hd
Bolt 1/4-20 X 3/4 Cs G8
Relay- 75amp

Ground Stud 1/4-20 X 2 Cs G8
Strain Relief- St 3/4 Nylon
Lock Nut- 1/4-20 Nylon
Lock Nut- 8-32 Nylon
Water Temp Gauge

Oil Press Gauge
Volt Meter

Gauge Fuel

Hour Meter

Instrument Panel

Bolt 1/4-20 X 1/2 Bh Ss
Temp Controller- Hi & Low
Service Light- Amber
Switch Mntg Body Single
Switch Rocker Dpdt
Switch Acuator- 2- Lt Red
Fuse Holder - Tube

Fuse Tube 20a 1/4 X 1-1/41
Fuse Tube 8a 1/4 X 1-1/4|
Fuse Tube 2a 1/4 X 1-1/4|
Switch Rocker Spst
Switch Actuator- Green Lt
Switch Conn

FORM NO. 56042513




I rILTRATION SUBSYSTEM

10 Nilfisk Cyclone

09-10

P

O e
o]

* PLUMBING ORIENTATION IS LOOKING DOWN FROM OVERHEAD
A -(1) ADDITIONAL PER HOUSING REQUIRED.

NOT SHOWN FOR CLARITY PURPOSES
B -FASTENS TO WELD-IN ROIDS LOCATED ON CHASSIS
C -ALSO IDENTIFIED IN WATER SUPPLY & RETURN SUB-ASSEMBLY
D -FILTER DRAIN HOSE ALSO IDENTIFIED IN DRAIN SUB-ASSEMBLY
E -FROM FILTER PUMP
F -TO WATER TANK #2
G -(1) ADDITIONAL LOCATED AT OPPOSITE END OF HOSE

30—MICRON
ELEMENT

30-MICRON
ELEMENT

FLENENT OUTSIDE

OF CYCLONE
4500

REAR OF
CYCLONE
4500

FORM NO. 56042513




03-10 | FILTRATION SUBSYSTEM
10-3 | Nilfisk Cyclone

Iltem Ref.No. Qty Description

1 215-0402003-01 4 Filter Housing- 4in

[T 215-9902001-01 4 Housing Lid

[1 228-0100025-01 4 Oring- Lid 4/Pk

[T 215-0700003-01 4 Grommet- Filter 4/Pk

2 204-0710003-11 12 Eye Nut-Fltr Lid

3 216-0402025-04 2 Fttg- Tee 1/8 Fpt Br

4 216-1000111-11 2 Fttg- 1/8mpt X 1-1/2I Galv

5 217-0102003-01 2 Press Gauge- 200psi

6  235-1500002-04 4 Bleeder Valve- 1/8mpt Br
[T 204-0107001-01 6 Bolt- Eye Lid Fastening

[1 204-0504001-02 6 Dowel Pin

[1 204-1301001-01 12  Retaining Ring

7 215-0100035-02 2 Filter Element 75-Mic

8  215-0100036-02 2 Filter Element 30-Mic

9  204-0101028-07 3 Bolt- 3/8-16 X 1 Cs G8
10 204-0604003-07 3 Lock Washer- 3/8
11 204-0603006-07 13  Flat Washer- 3/8” Sae
12 204-0101030-07 8 Bolt- 3/8-16 X 1-1/2 Cs G8
13 204-0704004-07 8 Lock Nut- 3/8-16 Nyl
14 304-0301006-01 2 Plate- 3/8 Mounting
15 216-0402022-01 2 Fttg- 90 3/4fpt X 3/4fpt Br
16 216-0101012-04 10  Fttg- 3/4mpt X 3/4 Barb
17 204-1005009-01 10  Hose Clamp #16
18  407-0501005-12 5 Hose- Filter Connecting
19 216-0402009-04 1 Fttg- Tee 3/4"Fpt Br
20  216-0402017-04 3 Fttg- 90 3/4fpt X 3/4mpt Br
21 216-0101010-04 3 Fttg- 3/4mpt X 1 Barb
22 204-1005010-01 6 Hose Clamp #20
23 407-0501083-16 1 Hose- Fltr Housing- Tank
24 216-1000013-01 4 Fttg- 3/4mpt Hex Nipple
25  216-1000116-02 4 Fttg- 3/4 X 2-1/2| Nipple
26 216-0202046-01 3 Fttg- 90 3/4fpt X 3/4fpt Sw
27 216-0402017-04 4 Fttg- Tee 3/4mpt Run Br
28  407-0101072-16 1 Drain Hose- Water Tank
29 407-0501049-16 1 Hose- Fltr Pump- Fltr Hsg
30  235-0100006-01 1 Ball Valve- 3/4 Br

[ 1= Not Shown

FORM NO. 56042513




I FINISHING SUBSYSTEM 09-10

12 Nilfisk Cyclone

i

/

NN

)

Y

=l

N7

e g

NOTES:
A- (1) ADDITIONAL REQUIRED.
NOT SHOWN FOR CLARITY PURPOSES
- (3) ADDITIONAL REQUIRES. NOT CALLED-OUT
AND / OR NOT SHOWN FOR CLARITY PURPOSES.
- (10) ADDITIONAL REQUIRED. NOT CALLED-OUT
AND / OR NOT SHOWN FOR CLARITY PURPOSES.
- (10) ADDITIONAL REQUIRED. NOT CALLED-OUT
AND / OR NOT SHOWN FOR CLARITY PURPOSES.
E - (14) ADDITIONAL REQUIRED. NOT SHOWN
FOR CLARITY PURPOSES.

AN/

N
7

@

o O

© ¢

F - (4) ADDITIONAL REQUIRED. NOT SHOWN
FOR CLARITY PURPOSES.

G - (3) ADDITIONAL REQUIRED. NOT SHOWN
FOR CLARITY PURPOSES.

H- (12) ADDITIONAL REQUIRED. NOT SHOWN

FOR CLARITY PURPOSES.
I-  (3) ADDITIONAL REQUIRES. NOT CALLED-OUT
AND / OR NOT SHOWN FOR CLARITY PURPOSES.

FORM NO. 56042513




03-10 | FINISHING SUBSYSTEM

Nilfisk Cyclone
Iltem Ref.No. Qty Description
1 128-0100001-01 1 Door - Siding Sub-Assy White
*128-0100001-02 1 Door - Siding Sub-Assy Yellow
2 129-4501002-01 1 Rear Axle Sub-Assy
3 271-0100002-01 1 E-Brake Lever With Farrel
4 204-0603002-07 22  Flat Washer- 1/4 Sae
5  204-0704002-07 13  Lock Nut- 1/4-20 Nylon
6  270-1000001-01 1 Cable- Parking Brake
7 204-0501006-01 1 Clevis & Pin- 3/8 With Cable Crmp
8  204-0204001-07 60  Self-Taping Screw 1/4-20 X 1/2
9  223-0400005-01 1 Bracket- Cleaning Gun
10 129-4501007-01 1 View Plate Subassembly
11 204-0703002-07 7 Hex Nut- 1/4-20
12 204-0604001-07 2 Lock Washer- 1/4
13 220-0400003-01 1 Dump Gun J Hook
14 204-0201001-02 2 Philips Fh Screw- 6-32 X 1/2
15 278-0300001-01 2 Mirror
16 204-0105028-26 2 Fhcs 8mm-1.25 X 30mm Chrome
17 321-0500001-03 2 Mirror Fastening Block
18 204-0104027-26 2 Shes 1/2-20 X 1 Chrome
19 204-0702006-07 2 Lock Nut- 1/2-20 Jam Nylon
20  204-0103007-02 8 Bhcs 8-32 X 1/2 Ss
21 129-4501008-01 1 2-Switch Joystick Enclosure Sub-Assy
22 204-0704015-07 4 Lock Nut- 8-32 Nylon
23 204-0603018-07 4 Flat Washer- 8 Sae
24 128-4503014-01 1 Hood Sub-Assy
25 129-4501003-01 1 Foot Brake Sub-Assy
26 204-0101004-07 9 Cap Screw- 1/4-20 X 1 Gr8
27 129-4501001-01 1 Front Axle Sub-Assembly
28 218-1011011-01 1 Switch- Foot Pedal
29  417-0200005-01 1 Hook & Loop 2 W X 5 L Nylon
30 218-0301011-01 1 Floor Pans - Foot Box
31 282-4500004-01 1 Seat
32 304-0901008-02 1 Plate- 2-Way & 3-Way Ball Valve
33 281-1100001-01 1 Steering Enclosure
34 204-0603004-07 4 Flat Washer 5/16 Hard Zinc
35  204-0704003-07 2 Lock Nut 5/16-18 Nylon
36 204-0101020-07 2 Cap Screw 5/16-18 X 2-1/2 Gr8
37 129-4501006-01 1 Seat Bottom Mntg Frame
38  204-0603023-02 4 Flat Washer- 10mm
39 204-0604011-07 4 Lock Washer- 10mm
40  204-0101085-20 4 Cap Screw- 10-1.5 X 60mm
41 304-0803002-01 1 Operator Entry Step Alum
42 204-0603006-07 6 Flat Washer 3/8 Hardened Zinc
43 204-0604003-07 4 Lock Washer 3/8 Zinc
44 204-0101028-07 2 Cap Screw 3/8-16 X 1 Gr8 Zinc
45 313-0100008-01 2 Fuel Tank Mounting Strap
46 204-0101032-0 2 Cap Screw 3/8-16 X 2 Gr8 Zinc
47 262-0300007-01 1 Safety Component Seat Belt
48  211-0300001-01 1 Enclosure- Coil
49  273-0100004-01 1 Cooling Air Luver
50  304-0801010-01 1 Plate- Air Cleaner Mounting
51 204-0101007-07 3 Cap Screw- 1/4-20 X 1-3/4 Gr8
52 304-0901012-01 1 Panel- Upper Roof
53  204-0305001-03 19  Large-Flange Rivet 3/16 Wht Al

FORM NO. 56042513




09-10 ‘

DOOR AND SIDING SUB ASSEMBLY

Nilfisk Cyclone

14

V LN
@E\\\\ __@ ) Mﬂ%ﬁ@%\\

7 T
| = el
N \ NS
NN NN ]
,\ NONNNN N i
\ ARRRRR :
v NN NN /
A NN N NN NN \
m NN NN 0
\ NN NN NN 9
v ARRRRRN 4
\ NNNNNYN Y /
v O/ 0
o

FORM NO. 56042513




09-10 DOOR AND SIDING SUB ASSEMBLY
Nilfisk Cyclone

Iltem Ref.No. Qty Description

*128-0100001-01 1 Door / Siding Sub-Assy- White
*128-0100001-02 1 Door / Siding Sub-Assy- Yellow
1 268-0301004-01 1 Door- Engine & Filter Access- White
*204-0206001-07 18  Self-Tapper Screw- 8-32 X 3/8
2 307-0903005-01 1 Aluminum Skin- Pass-Side
3 307-0903004-01 1 Aluminum Skin- Pass-Side Wheel Well
4 204-0204001-07 17  Self-Tapper Screw- 1/4-20 X 1/2
5 307-0903007-01 1 Aluminum Skin- Rear Seat
6  307-0903009-01 1 Aluminum Dkin- Driver-Side
7 268-0301003-01 1 Door- Coil Access White
*204-0206001-07 12 Self-Tapper Screw- 8-32 X 3/8
8  268-0301006-01 1 Door- Fuel Access White
* 204-0206001-07 4 Self-Tapper Screw- 8-32 X 3/8
9  268-0301007-01 1 Door- Fill Access White
*  204-0206001-07 6 Self-Tapper Screw- 8-32 X 3/8

10 307-0903003-01 1 Aluminum Skin- Dr-Side Wheel Well

11 268-0301005-01 1 Door- Rear Access White
*204-0206001-07 28  Self-Tapper Screw- 8-32 X 3/8
*  268-0301003-02 1 Door- Coil Access Yellow
*268-0301004-02 1 Door- Engine & Filter Access Yellow
* 268-0301005-02 1 Door- Rear Access Yellow
*  268-0301006-02 1 Door- Fuel Access Yellow
* 268-0301007-02 1 Door- Fill Access Yellow
*307-0903008-02 1 Aluminum Skin- Dr-Side Wheel Well Yellow
*307-0903004-02 1 Aluminum Skin- Pass-Side Wheel Well Yel
*307-0903005-02 1 Aluminum Skin- Pass-Side Yellow
*307-0903009-02 1 Aluminum Skin- Dr-Side Side Yellow
*307-0903007-02 1 Aluminum Skin- Rear Seat Yellow
* 244-0600001-01 1 Double-Sided Tape 3/4

FORM NO. 56042513




I REAR AXLE SUB ASSEMBLY 09-10

16 Nilfisk Cyclone

AT \;\..\}\})\\ AIHETT
A S
NSNS
A I N N
T T T

(I
w2z __ L, _ , _ _ __
22 ,.,,,, ////////// ////// 72, _. _ ,, ,.
272222222222 //// //// 2727 _,,_,.
777777 % 2 A

NOTES:
A -(3) ADDITIONAL LUG NUTS REQUIRED PER WHEEL.
NOT SHOWN FOR CLARITY PURPOSES

FORM NO. 56042513




0910 | REAR AXLE SUB ASSEMBLY

10-3 | Nilfisk Cyclone

Item

O N T WN -

©

(]

(]
10

1"
12
13
14
15
16
17
18
19
20
21
22
23
24
25
(]

(]
26

27

Ref. No.

204-0712001-01
243-0300005-01
125-4500004-01
204-0703005-07
204-0604003-07
204-0603006-07
204-1906001-01
237-0500002-01
129-4501004-01
304-0301010-01
204-2402004-01
204-0101029-07
264-0400001-01
204-0106001-01
204-2200002-01
204-0704006-07
204-0603010-07
304-0301028-01
214-0400006-01
204-0101048-07
216-0108033-01
216-0208021-01
216-0208014-01
204-0703002-07
204-0604001-07
270-0900001-01
270-0400003-01
204-0101084-07
204-0704019-07
204-0501006-01
270-1000001-01

[ 1= Not Shown

Qty

-
o

= =2 NN =2 2NN 2N 2NN 22 BAENN 22O Wa2 BB BABDNODN

Description

Lug Nuts 1/2-20

Center Axle Cap

Tire & Wheel Assy Chrome
Hex Nut 3/8-16 Gr8

Lock Washer 3/8

Flat Washer 3/8 Sae

Dbl Threaded Stud

Rear Axle- Directional

Plate Assy- E-Brake Caliper
Plate- E-Brake Caliper
Weld-In Roid 2-1/2 X 3/8-24
Cap Screw 3/8-16 X 1-1/4 Gr8
Shaft End Yoke

U-Joint U-Bolt

U-Joint Drive Shaft

Lock Nut 1/2-13 Nylon

Flat Washer 1/2 Sae

Plate- 2-Speed Motor

Motor- Propulsion 2-Speed
Cap Screw 1/2-13 X2 Gr8
Fitting- St 1/4mijic X 3/8msae
Fitting- 90 1/4mijic X 1/4msae
Fitting- 90 3/8mijic X 3/8msae
Hex Nut 1/4-20 Gr8

Lock Washer 1/4

Brake Rotor With U-Bolt
Brake Caliper E-Brake

Cap Screw 3/8-24 X 2-1/4 Gr8
Lock Nut 3/8-24

Clevis W/ Pin W/ Cable Crimp
Brake Cable

FORM NO. 56042513




I J0YSTICK ENCLOSURE SUB ASSEMBLY 09-10

18 Nilfisk Cyclone

FRONT VIEW SIDE VIEW

i [ [
m; B
|

FORM NO. 56042513




09-10 JOYSTICK ENCLOSURE SUB ASSEMBLY
Nilfisk Cyclone

Iltem Ref.No. Qty Description

1 218-0301013-01 1 Enclosure, Joystick

2 218-1004001-01 2 Switch, Mounting Body, End

3 218-1001005-01 2 Switch, Rocker, 12v, Dpdt Off-On-Off

4 218-1011006-01 2 Switch Rocker Actuator Blk W/ 2-Red Lights
5 218-0301009-01 1 Directional Joystick

6  204-0103007-02 2 Bolt, 8-32 X 3/4”, Bh, Cs, Ss

FORM NO. 56042513




I F00T BRAKE SUB ASSEMBLY 09-10

20 Nilfisk Cyclone

NOTES:
A- BRAKE LINE MOUNTING TAB WELDMENT
LOCATED ON CHASSIS

FORM NO. 56042513




0910 | FOOT BRAKE SUB ASSEMBLY

Nilfisk Cyclone
Iltem Ref.No. Qty Description
1 129-4501003-01 1 Foot Brake Sub-Assy
2 270-0800001-01 1 Brake Components, Pedal, Single Cylinder
3 231-0600001-01 1 Tank, Brake Fluid Reservior
4 253-1800001-01 1 Liquid, Brake Fluid, 120z Can
5  204-1005016-01 2 Clamp #4 Hose 5/16 Screw
6 407-0301021-04 1 Hose-Cut, Hydraulic, Foot Brake, 1/4’ld X 21"L
7 216-0201015-04 1 Fitting, 90, 1/8"Mpt X 1/4”Id Barb. Brass
8  216-0202052-01 1 Fitting, 90, 1/8"Mpt X 1/8"Mpt, Steel
9  270-0500001-01 1 2lb. Disc Brake Residual Valve
10 216-1000093-01 1 Fitting, 1/8” Close Nipple, Sch40
11 218-1005002-03 1 Switch, Press., 1/4’Mpt, Brake System
12 216-0402025-04 1 Fitting, Tee, 1/8” Fpt, Brass
13 216-0132001-04 1 Fitting, St, 1/8"Mpt X 3/8-24 Iff, Brass
14 270-1100001-01 1 Brake Components, Brake Line, Passenger-Side, 5-Bends
15 216-0135002-04 1 Fitting, Tee, Run, 3/16”Imf X (2) 3/16"Iff
16 270-0700001-01 1 Brake Components, Line Fastening Kit
17 270-1100002-01 1 Brake Components, Brake Line, Driver-Side, 4-Bends

FORM NO. 56042513




09-10
10-3

T
A
P I R I IhHIhh IRy

FRONT AXLE SUB ASSEMBLY

Nilfisk Cyclone

22

7272720727220 2 2 272 2227 R

Wz7z2272222720/222727 /272727207 27727722
7772772220700 207070 020070777

(3) ADDITIONAL LUG NUTS REQUIRED.
NOT SHOWN FOR CLARITY PURPOSES

NOTES:
A-

FORM NO. 56042513




09-10 FRONT AXLE SUB ASSEMBLY
10-3 Nilfisk Cyclone

Iltem Ref.No. Qty Description

1 204-0712001-01 10  Lug Nuts 1/2-20

2 243-0300005-01 Center Axle Cap

3 125-4500004-01 Tire & Wheel Assy

4 281-0600001-01 Steering Tie Rod- Front Outer
5  204-0711002-01 Castle Nut- Lower A-Arm

6  310-0401003-01 Tie Rod Connecting Tube

7 270-0400002-01 Brake Caliper- Left

8  270-0400001-01 Brake Caliper- Right

9  270-0600001-01 Brake Pad Kit

10 223-0400002-01
11 223-0400003-01
12 270-0700001-01
13 281-1201003-01
14 281-1302001-01
15 237-0601001-01
16 237-0601001-02
[T 116-4500004-01
17 281-1201001-01
18 281-1301001-01
19 281-1301002-01
20 281-1201002-01
21 237-0600001-01
22 280-0200001-01
23 316-0400002-01
24 304-0101011-01

Brake Caliper Brkt- Left

Brake Caliper Brkt- Right
Brake Line Fastening Kit

Ball Joint- Upper A-Arm
Upper A-Arm

Axle Spindle- Passenger-Side
Axle Spindle- Driver-Side

Axle Bearing & Seal Kit

Ball Joint- Lower A-Arm Dr-S
Lower A-Arm- Passenger-Side
Lower A-Arm- Driver-Side

Ball Joint- Lower A-Arm Ps-S
Front Axle Crossmember Assy
Shock Absorber

Suspension Spring

Locking Plate- Upper A-Arm

I Ol ORI C N L S SN Ul Ol O O Y

[ 1= Not Shown

FORM NO. 56042513




I FUEL SUBSYSTEM

24 Nilfisk Cyclone

09-10

I

| .

\H oo o

I ] [9]

H -] (-]

I

l

I ,

| °

I Slhy i

I = O
(®)

I

|

H

I

FUEL
PORT

20
RETURN ——— ==

FORM NO. 56042513

o0




03-10 | FUEL SUBSYSTEM
10-3 | Nilfisk Cyclone

Iltem Ref.No. Qty Description

109-0200001-01
109-0000001-01
204-0204002-07

9 216-0205021-04
10 109-0404057-06
11 407-0601057-06
12 109-0405020-06
13 407-0601020-06
14 216-0105014-04
15 109-0403088-03
16 407-0601088-03
17 109-0406033-06
18 407-0601033-06
19 216-0101029-04
20 109-0401061-05
21 407-0601061-05
22 204-1005016-01
23 216-0101007-04
24 204-0204003-07

Burner Filter Sub-Assy
Filter Assy- Burner

T.F. Screw-1/4-20 X 3/4

Fttg- 90 1/4mpt X 3/8msae
Hose Assy- Tank- Burner Fltr
Hose- 3/8id X 57

Hose Assy- Fltr- Burner Supply
Hose- 3/8id X 20

Fttg- 1/4mpt X 3/8msae
Hose Assy- Eng Return - Tank
Hose- 3/16id X 88

Hose Assy- Burner- Tank
Hose- 3/8id X 33

Fttg- 5/16barb X 3/8fsae Sw
Hose Assy- Tank To Eng Fltr
Hose- 5/16 X 61

Mini Hose Clamp

Fttg- 5/16barb X 1/4mpt

T.F. Screw- 3/8-16 X 3/4

25 109-0200002-01 Engine Filter Sub-Assy

26 109-0000002-01 Engine Filter Assy

[T 215-0300017-01 Filter Element

27 109-0402037-05 1 Hose Assy- Eng Fltr To Eng
28 407-0601037-06 1 Hose- 5/16 X 37

1 109-0100001-01 1 Tank Sub-Assy

2 231-0103005-02 1 Tank - Diesel

[1 243-0100006-01 Filler Cap

[1 218-2500010-01 Fuel Level Sender

3 253-1700001-01 Diesel

4 216-0205015-04 Fttg- 90 3/8mpt X 3/8msae
5 216-0101018-04 Fttg- 3/8barb X 3/8fsae Sw
6

7

8

S, e, WNPA A A s a a a a a a a ANN S sy o

[ 1= Not Shown

FORM NO. 56042513




I HYDRAULIC SUBSYSTEM-1 09-10
26 Nilfisk Cyclone

A

NOTES:
SEE HYDRAULIC SUBSYSTEM-2

A-ALSO SHOWN IN POWER UNIT SUB-ASSY DWG. NO. 121-45002-01
B - ALSO SHOWN IN REAR AXLE SUB-ASSY DWG. NO. 129-4501002-01
C - P-PORT RETURN FROM STEER MANIFOLD

D - ORBITAL STEERING VALVE RETURN TO TANK

E - #75 FRONT STEER CYLINDER MOUNTING PLATE IS A CHASSIS WELDMENT

FORM NO. 56042513




09-10

HYDRAULIC SUBSYSTEM-1

104 | Nilfisk Cyclone 27
Iltem Ref.No. Qty Description Iltem Ref.No. Qty Description
1 216-0208002-01 3 Fttg- 3/4msae X 1/2mijic 48 110-0601001-01 1 Cyc-Lifting Mnfld Sub-Assy
2 110-0403325-08 1 Hose Assy- Cyc Pump-Mnfld P1 * 235-1700001-01 Hyd. Cartidge Viv- Cyc
3 226-0200013-01 1 Cyc Hyd Pump * 235-1700002-01 Hyd. Cartidge VIv- Lift
* 228-3000003-01 Aux. Drive Sealing Gasket * 218-1913001-01 Manifold Din Connector
4 216-0208017-01 1 Fttg- 90 1-1/4msae X 1mijic 49 235-0800003-01 1 Cyclone Lift Mnfld
5 110-0405525-16 1 Hose Assy- Tank To Cyc Pump 50 216-0108027-01 2 Fttg- 3/4msae X 3/4mijic W/ Oring
6 216-0408010-01 1 Fitg- Run Tee 3/8msae X 3/8mjic 51 279-0100001-01 1 Hyd Heat Exchanger
7 110-0404325-06 1 Hose Assy- Mnfld Ps-P-Prop Pmp 52 110-0404000-12 1 Hose Assy-Heat Exchgr- R Fltr
8 216-0140001-01 1 Fitg- 3/8fjic X Test Point 53 110-1000001-01 1 Press Relief Valve Sub Assy
9 216-0208012-01 3 Fttg- 90 3/4msae X 1/2mjic Inlet 54 204-0101046-07 2 Cap Screw- 1/2-13 X 1-1/2 Gr8
10 110-0401650-06 1 Hose Assy-Steer Pump-R. Valve 55 204-0604005-07 2 Lock Washer 1/2
1" 226-0200011-01 1 Hyd Steer Pump- Gear 56 204-0603010-07 2 Flat Washer- 1/2 Sae
12 216-0108019-01 5 Fttg- 1/2msae X 3/8mijic Outlet 57 127-0100002-01 2 Hyd Cylinder Lifting Assy
13 110-0403600-08 1 Hose Assy- Steer Pump Suction 58 110-0400975-06 2 Hose Assy- Lifting Cyl Cnnctg
14 226-0200010-01 1 Hydraulic Propulsion Pump 59 216-0208007-01 2 Fttg- 90 1msae X 3/4mijic
15 216-0208021-01 1 Fttg- 90 1/4mijic X 1/4msae 60 104-45002-01 1 Cyclone Sub Assy
16 110-0404500-04 1 Hose Assy- Prop Pump G-Sole 1 61 281-0400002-01 1 Steering Wheel
17 110-0401800-04 1 Hose Assy- Prop Mtr C- Sole 2 * 218-1012002-01 Str Wheel Control Switch
18 110-0401100-04 1 Hose Assy- Prop Mtr D- Sole 4 * 281-0499001-01 Steer Wheel Cap
19 216-0108033-01 3 Fitg- 1/4mjic X 3/8msae 62 281-0300002-01 1 Steer Wheel Fastening Adapter
20 218-2400011-01 1 Sole Valve Assy- 2-Speed 63 281-0200002-01 1 Orbital Steering Column
21 216-0108031-01 2 Fttg- 3/8mjic X 1/4msae 64 235-1400001-01 1 Orbital Steering Valve
22 110-0401450-04 1 Hose Assy- Sole 3-Prop Pump T 65 110-0405800-06 1 Hose Asy-Str VIv R- Lt Frt Cyl
23 216-0208022-01 3 Fttg- 90 1/4mijic X 3/8msae 66 110-0404150-06 1 Hose Asy-Str Vv P-Str Mnfld T
24 216-0108015-01 1 Fttg- 3/4msae X 3/4mijic 67 110-0404525-06 1 Hose Asy-Str Viv L-Str Mnfld T
25 110-0403850-12 1 Hose Assy- Prop Pump Suction 68 110-0602001-01 1 Steer Mnfld Sub-Assy
26 216-0108001-01 1 Fttg- 1/2msae X 1/2mijic 69 235-1100002-01 1 Steer Mnfld W/ Din Conn
27 110-0403500-08 1 Hose Assy- Tank To Prop Pump * 235-1100003-01 Crtdg VIv- Str Man - Center
28 110-0403300-08 1 Hose Asy-Prop Pmp A-Prop Mtr B * 235-1100004-01 Crtdg VIv- Str Man - Circle
29 110-0403600-08 1 Hose Asy-Prop Pmp B-Prop Mtr A 70 110-0403325-06 1 Hose Asy-Str Mnfld P-Rt Fr Cyl
30 214-0400006-01 1 Propulsion Motor 7 281-0600003-01 4 Outer Tie Rod With Boot
31 110-0406500-06 1 Hose Asy-Prop Mtr Return-Tank 72 281-0900001-01 1 Steer Cyl- Front
32 216-0208014-01 6 Fttg- 90 3/8msae X 3/8mjic * 218-2500012-01 Steer Cyl Switch- Frt
33 216-0113012-01 2 Fttg- 1-1/4msae X 3/4fsae Bush 73 110-0419000-06 1 Hose Asy-Str Mnfld A-Lt R. Cyl
34 216-0208012-01 2 Fttg- 90 1/2mjic X 3/4msae 74 110-0419175-06 1 Hose Asy-Str Mnfld B-Rt R. Cyl
35 110-0418400-06 1 Hose Assy- Steer VIv T- Tank 75 304-0301006-01 1 Plate- Fr Hyd Str Cyl Weldt
36 110-0420400-06 1 Hose Assy- Steer Mnfld P-R. VIv 76 281-0800001-01 2 Elect Sensors With Clamps
37 110-0405075-06 1 Hose Assy- Mnfld T-Return-Tank * 281-1000001-01 1 Wiring Components
38 110-0745003-01 1 Hydraulic Tank Sub -Assy * 204-1008012-02 12 Steering Line Clamp 3/16
39 110-0414700-06 1 Hose Asy- Mnfld B-Lift Cyl Btm * 223-0500001-01 4 Brkt- Str Cyl- Sensor
40 110-0414400-06 1 Hose Asy- Mnfld B-Lift Cyl Top 77 204-0604003-07 20 Lock Washer- 3/8
4 216-0108015-01 2 Fttg- 3/4msae X 3/4mijic 78 204-0603006-07 20 Flat Washer- 3/8 Sae
42 110-0412650-12 1 Hose Assy-Mnfld- Cyc Mtr Retrn 79 204-0101031-07 4 Bolt- 3/8-16 X 1-1/2 Cs G8
43 110-0412225-08 1 Hose Assy-Mnfld- Cyc Mtr Press 80 204-1906001-01 2 Stud- 3/8-16 X 2- 1 & 3/4
44 216-0108001-01 2 Fttg- 1/2msae X 1/2mijic 81 204-0101031-07 12 Bolt- 3/8-16 X 1-3/4 Cs G8
45 110-0405650-12 1 Hose Assy-Mnfld T- Heat Exchgr 82 204-0703005-07 2 Hex Nut- 3/8-16 Gr8
46 216-0133001-01 1 Fttg- 1/4msae X Test Point 83 304-0301007-01 1 Plate- R Hyd Str Cyl Mntg
47 216-0108024-01 5 Fttg- 3/8msae X 3/8mji 84 281-0900002-01 1 Steer Cyl- Rear
* 218-2500013-01 Steer Cyl Switch- Rear
* 110-2500001-01 Pressure Gauge Test Assy
* 228-0100030-01 Oring- Sae No. 04
* 228-0100031-01 Oring- Sae No. 06
* 228-0100032-01 Oring- Sae No. 08
* 228-0100033-01 Oring- Sae No. 10
* 228-0100034-01 Oring- Sae No. 12
* 228-0100035-01 Oring- Sae No. 16
* 228-0100036-01 Oring- Sae No. 20
* 228-0100037-01 Oring- Sae No. 24

[ 1= Not Shown

FORM NO. 56042513




I HYDRAULIC SUBSYSTEM-2 09-10

28 Nilfisk Cyclone

NOTES:

A -ALSO SHOWN IN POWER UNIT SUB-ASSY DWG. NO.
121-45002-01

B - ALSO SHOWN IN REAR AXLE SUB-ASSY DWG. NO.
129-4501002-01

C - P-PORT RETURN FROM STEER MANIFOLD

D - ORBITAL STEERING VALVE RETURN TO TANK

YET)

S
SN DNNNN

SEE HYDRAULIC SUBSYSTEM-1

f _ _

FORM NO. 56042513




09-10

HYDRAULIC SUBSYSTEM-2

104 | Nilfisk Cyclone 29
Iltem Ref.No. Qty Description ltem Ref.No. Qty Description
1 216-0208002-01 3 Fttg- 3/4msae X 1/2mijic 48 110-0601001-01 1 Cyc-Lifting Mnfld Sub-Assy
2 110-0403325-08 1 Hose Assy- Cyc Pump-Mnfld P1 * 235-1700001-01 Hyd. Cartidge Viv- Cyc
3 226-0200013-01 1 Cyc Hyd Pump * 235-1700002-01 Hyd. Cartidge VIv- Lift
* 228-3000003-01 Aux. Drive Sealing Gasket * 218-1913001-01 Manifold Din Connector
4 216-0208017-01 1 Fttg- 90 1-1/4msae X 1mijic 49 235-0800003-01 1 Cyclone Lift Mnfld
5 110-0405525-16 1 Hose Assy- Tank To Cyc Pump 50 216-0108027-01 2 Fttg- 3/4msae X 3/4mijic W/ Oring
6 216-0408010-01 1 Fitg- Run Tee 3/8msae X 3/8mjic 51 279-0100001-01 1 Hyd Heat Exchanger
7 110-0404325-06 1 Hose Assy- Mnfld Ps-P-Prop Pmp 52 110-0404000-12 1 Hose Assy-Heat Exchgr- R Fltr
8 216-0140001-01 1 Fitg- 3/8fjic X Test Point 53 110-1000001-01 1 Press Relief Valve Sub Assy
9 216-0208012-01 3 Fttg- 90 3/4msae X 1/2mjic Inlet 54 204-0101046-07 2 Cap Screw- 1/2-13 X 1-1/2 Gr8
10 110-0401650-06 1 Hose Assy-Steer Pump-R. Valve 55 204-0604005-07 2 Lock Washer 1/2
1" 226-0200011-01 1 Hyd Steer Pump- Gear 56 204-0603010-07 2 Flat Washer- 1/2 Sae
12 216-0108019-01 5 Fttg- 1/2msae X 3/8mijic Outlet 57 127-0100002-01 2 Hyd Cylinder Lifting Assy
13 110-0403600-08 1 Hose Assy- Steer Pump Suction 58 110-0400975-06 2 Hose Assy- Lifting Cyl Cnnctg
14 226-0200010-01 1 Hydraulic Propulsion Pump 59 216-0208007-01 2 Fttg- 90 1msae X 3/4mijic
15 216-0208021-01 1 Fttg- 90 1/4mijic X 1/4msae 60 104-45002-01 1 Cyclone Sub Assy
16 110-0404500-04 1 Hose Assy- Prop Pump G-Sole 1 61 281-0400002-01 1 Steering Wheel
17 110-0401800-04 1 Hose Assy- Prop Mtr C- Sole 2 * 218-1012002-01 Str Wheel Control Switch
18 110-0401100-04 1 Hose Assy- Prop Mtr D- Sole 4 * 281-0499001-01 Steer Wheel Cap
19 216-0108033-01 3 Fitg- 1/4mjic X 3/8msae 62 281-0300002-01 1 Steer Wheel Fastening Adapter
20 218-2400011-01 1 Sole Valve Assy- 2-Speed 63 281-0200002-01 1 Orbital Steering Column
21 216-0108031-01 2 Fttg- 3/8mjic X 1/4msae 64 235-1400001-01 1 Orbital Steering Valve
22 110-0401450-04 1 Hose Assy- Sole 3-Prop Pump T 65 110-0405800-06 1 Hose Asy-Str VIv R- Lt Frt Cyl
23 216-0208022-01 3 Fttg- 90 1/4mijic X 3/8msae 66 110-0404150-06 1 Hose Asy-Str Vv P-Str Mnfld T
24 216-0108015-01 1 Fttg- 3/4msae X 3/4mijic 67 110-0404525-06 1 Hose Asy-Str Viv L-Str Mnfld T
25 110-0403850-12 1 Hose Assy- Prop Pump Suction 68 110-0602001-01 1 Steer Mnfld Sub-Assy
26 216-0108001-01 1 Fttg- 1/2msae X 1/2mijic 69 235-1100002-01 1 Steer Mnfld W/ Din Conn
27 110-0403500-08 1 Hose Assy- Tank To Prop Pump * 235-1100003-01 Crtdg VIv- Str Man - Center
28 110-0403300-08 1 Hose Asy-Prop Pmp A-Prop Mtr B * 235-1100004-01 Crtdg VIv- Str Man - Circle
29 110-0403600-08 1 Hose Asy-Prop Pmp B-Prop Mtr A 70 110-0403325-06 1 Hose Asy-Str Mnfld P-Rt Fr Cyl
30 214-0400006-01 1 Propulsion Motor 71 281-0600003-01 4 Outer Tie Rod With Boot
31 110-0406500-06 1 Hose Asy-Prop Mtr Return-Tank 72 281-0900001-01 1 Steer Cyl- Front
32 216-0208014-01 6 Fttg- 90 3/8msae X 3/8mjic * 218-2500012-01 Steer Cyl Switch- Frt
33 216-0113012-01 2 Fttg- 1-1/4msae X 3/4fsae Bush 73 110-0419000-06 1 Hose Asy-Str Mnfld A-Lt R. Cyl
34 216-0208012-01 2 Fttg- 90 1/2mjic X 3/4msae 74 110-0419175-06 1 Hose Asy-Str Mnfld B-Rt R. Cyl
35 110-0418400-06 1 Hose Assy- Steer VIv T- Tank 75 304-0301006-01 1 Plate- Fr Hyd Str Cyl Weldt
36 110-0420400-06 1 Hose Assy- Steer Mnfld P-R. VIv 76 281-0800001-01 2 Elect Sensors With Clamps
37 110-0405075-06 1 Hose Assy- Mnfld T-Return-Tank * 281-1000001-01 1 Wiring Components
38 110-0745003-01 1 Hydraulic Tank Sub -Assy * 204-1008012-02 12 Steering Line Clamp 3/16
39 110-0414700-06 1 Hose Asy- Mnfld B-Lift Cyl Btm * 223-0500001-01 4 Brkt- Str Cyl- Sensor
40 110-0414400-06 1 Hose Asy- Mnfld B-Lift Cyl Top 7 204-0604003-07 20 Lock Washer- 3/8
4 216-0108015-01 2 Fttg- 3/4msae X 3/4mijic 78 204-0603006-07 20 Flat Washer- 3/8 Sae
42 110-0412650-12 1 Hose Assy-Mnfld- Cyc Mtr Retrn 79 204-0101031-07 4 Bolt- 3/8-16 X 1-1/2 Cs G8
43 110-0412225-08 1 Hose Assy-Mnfld- Cyc Mtr Press 80 204-1906001-01 2 Stud- 3/8-16 X 2- 1 & 3/4
44 216-0108001-01 2 Fttg- 1/2msae X 1/2mijic 81 204-0101031-07 12 Bolt- 3/8-16 X 1-3/4 Cs G8
45 110-0405650-12 1 Hose Assy-Mnfld T- Heat Exchgr 82 204-0703005-07 2 Hex Nut- 3/8-16 Gr8
46 216-0133001-01 1 Fttg- 1/4msae X Test Point 83 304-0301007-01 1 Plate- R Hyd Str Cyl Mntg
47 216-0108024-01 5 Fttg- 3/8msae X 3/8mji 84 281-0900002-01 1 Steer Cyl- Rear
* 218-2500013-01 Steer Cyl Switch- Rear
* 110-2500001-01 Pressure Gauge Test Assy
* 228-0100030-01 Oring- Sae No. 04
* 228-0100031-01 Oring- Sae No. 06
* 228-0100032-01 Oring- Sae No. 08
* 228-0100033-01 Oring- Sae No. 10
* 228-0100034-01 Oring- Sae No. 12
* 228-0100035-01 Oring- Sae No. 16
* 228-0100036-01 Oring- Sae No. 20
* 228-0100037-01 Oring- Sae No. 24

[1=Not Shown

FORM NO. 56042513




I HYDRAULIC TANK SUB ASSEMBLY

30 Nilfisk Cyclone

09-10

NOTES:
A - (2) ADDITIONAL REQUIRED. NOT SHOWN FOR CLARITY PURPOSES
B - (1) FITTING, 1/4" MSAE X TEST POINT 216-0133001-01, NOT SHOWN FOR CLARITY PURPOSES

C - (1) ADDITIONAL REQUIRED. NOT SHOWN FOR CLARITY PURPOSES

FORM NO. 56042513




09-10 HYDRAULIC TANK SUB ASSEMBLY
104 | Nilfisk Cyclone

Iltem Ref.No. Qty Description

1 110-0745002-01 Hydraulic Tank Sub-Assy

2 231-0203006-01 Hyd. Tank W/ Sight Gauge

[1 217-0300002-01 Level Gauge W/ Thermometer
3 204-0703005-07 Hex Nut- 3/8-16 G8

4 204-0604003-07 Lock Washer- 3/8

5  204-0603006-07 Flat Washer- 3/8 Sae

6 204-1906001-01 Stud- 3/8-16 X 2

7 108-02Ip4500-01 Hyd Return Filter Assy

[T 215-0100037-01 Return Filter Element

8  216-0108025-01 Fttg- 1-1/2msae X 1mjic

9  110-1000001-01
10 235-0400008-01
11 216-0208014-01
12 216-0802003-01
[T 216-0133001-01
13 216-0104004-01
14 216-0402028-01
15 216-1000006-01
16 216-0105033-01
17 216-0205016-01
18 253-0100002-01 2
19 204-0101028-07
20 204-0604003-07
21 204-0603006-07
22 216-0202012-01
23 235-0100008-01
24 216-0802014-01
25  273-0202002-01
26 216-0104005-01
27 216-0102097-05
28 216-0205022-01
29 216-0205007-01
30 216-0802013-01
31 216-0205011-01

Hyd Press R Valve Sub-Assy

Pressure Relief Valve

Fttg- 90 3/8 Msae X 3/8mijic

Fttg- 1/4mpt Plug

Fttg- 1/4msae X Test Point

Fttg- 3/8msae X 3/8fpt

Fttg- Run Tee 3/8mpt

Fttg- 3/8mpt Hex Nipple

Fttg- 3/8mpt X 3/8mijic

Fttg- 90 3/8mpt X 3/8mijic
5 Hyd Oil- Iso 46

Bolt- 3/8-16 X 1 Cs G8

Lock Washer- 3/8

Flat Washer- 3/8 Sae

Fttg- 90 1/2mpt X 1/2mpt

Ball Valve- 1/2fpt

Fttg- 1/2mpt Plug

Hyd Breather Element

Fttg- 3/4mpt X 3/4msae

Fttg- 2mpt X 3/4fpt S80

Fttg- 90 1mpt X 1/2mijic

Fttg- 90 1mpt X 3/4mijic

Fttg- 1mpt Plug

Fttg- 90 1mpt X 1mjic

RGN \C Y G G G GG G SO SO SO NG G GGG GO NG S GG O G G S U SO NG

[ 1= Not Shown

FORM NO. 56042513




I HYDRAULIC PRESSURE RELIEF VALVE SUB ASSEMBLY
32 Nilfisk Cyclone

09-10

VIEW FROM REAR SIDE VIEW
OF UNIT 4500

z

ey
=)

FORM NO. 56042513




0310 | HYDRAULIC PRESSURE RELIEF VALVE SUB ASSEMBLY

Nilfisk Cyclone

33

Item

O N O WN =

Ref.No. Qty Description

216-0133001-01 1 Pressure Relief Valve

216-0208014-01 2 Fitting, 90, 3/8"Msae X #6miic, Steel
216-0802003-01 1 Fitting, 1/4” Mpt Plug, Steel

216-0133001-01 1 Fitting, St, 1/4"Moring X Test Point, Steel
216-0104004-01 1 Fitting, St, 3/8"Msae X 3/8"Fpt, Steel
216-0402028-01 1 Fitting, Tee, 3/8"Mpt X (2) 3/8"Fpt Run Tee, Steel
216-1000006-01 1 Fitting, St, 3/8” Hex Nipple, Steel
216-0105033-01 1 Fitting, St, 3/8"Mpt X #6mijic, Steel

FORM NO. 56042513




34

HYDRAULIC LIFTING SUB ASSEMBLY
Nilfisk Cyclone

09-10

FORM NO. 56042513




09-10

HYDRAULIC LIFTING SUB ASSEMBLY
Nilfisk Cyclone

Item

1
2
3
4

Ref.No. Qty Description
220-0500003-01 2 Hyd. Cylinder, Lifting,1.50” Bore
216-0105004-01 6 Fitting, St, 1/4"Mpt X #6mijic, Steel
216-0402024-01 2 Fitting-Male Run Tee 1/4, Steel
204-2100002-02 2 Clevis Rod, 1/2-20", St. Steel

FORM NO. 56042513




I POWER UNIT SUBSYSTEM 09-10

36 Nilfisk Cyclone 09-11

@ﬂ

@ 8 19]
|'}|

B (414039

69681326 1167

[c]9

SO
1O
~

[

NOTES:

A - OIL PRESSURE SENDER, #27, NOT SHOWN

B - FASTENERS FOR THIS COMPONENT ARE PART OF ENGINE SUB-ASSY
C - MOUNTING RAILS FASTEN TO PRESSURE PUMP MOUNTING

FORM NO. 56042513




09-10

POWER UNIT SUBSYSTEM

82 216-0105035-01
83 203-0100027-01
84 204-0103001-20
85 204-0704002-07
86 204-0101014-07
87 204-0603006-07
88 204-0604002-07
89 218-2100007-08

Fitting- 1/2mpt X 1/2mjic
Belt- Pressure Pump

Cap Screw- 1/4-20 X 1 Gr8
Lock Nut- 1/4-20 Nylon

Cap Screw- 5/16-18 X 1 Gr8
Flat Washer- 5/16

Lock Washer- 5/16

Eng Vibration Dampener

10-3 | Nilfisk Cyclone 37
ltem Ref.No. Qty Description ltem Ref.No. Qty Description
1 121-0100002-01 1 Engine Build Sub-Assy 58 121-0900002-01 1 Fltr Pump Mntg Plate Sub-Assy- Eng-Side
2 214-0200002-01 1 Engine- Kubota Turbo [ 304-0301016-01 1 Plate- 3/8 Filter Pump Mntg- Pump-Side
3 204-0101048-07 8 Cap Screw- 1/2-13 X 2 Gr8 [1 408-01050040-19 1 Cut Tube- Tapped
4 204-0604005-07 9 Lock Washer- 1/2 [ 408-01040040-19 1 Cut Tube- Fltr Pump Fastening
5 204-0603010-07 5 Flat Washer- 1/2 [ 411-0110010-13 1 Cut Angle- Filter Pump Belt Adjustment
[1 215-0600013-01 Engine Oil Filter [1 204-0702008-01 2 Jam Nut- 3/8-24 Jam Lt-Hand
[1 215-0300017-01 Engine Fuel Filter- Particle [1 204-0702009-01 1 Jam Nut- 3/8-24 Rt-Hand
[ 215-0200012-01 Air Filter- Outer [ 227-0100004-01 1 Rod End- Fltr Pump Belt Tensioner Lt-Hnd
[ 215-0200013-01 Air Filter- Inner [ 227-0100005-01 1 Rod End- Fltr Pump Belt Tensioner Rt-Hnd
[1 218-1003005-01 Ignition Key Switch [1 204-0101030-07 1 Cap Screw- 3/8-16 X 1-1/2 Gr8
[1 256-0300003-01 Keys- Set [1 204-0603006-07 2 Flat Washer- 3/8 Sae
[1 275-0200003-01 Alternator [1 204-0704004-07 1 Lock Nut- 3/8-16 Nylon
[1 218-3700003-01 Starter [1 204-0101085-07 1 Cap Screw- 5/8-11 X 7 Gr8
[1 203-0100048-01 Belt- Starter Drive [1 204-0704009-07 1 Lock Nut- 5/8-11 Nylon
6 110-0103001-01 1 Steering Pump Sub-Assy [ 204-0603013-07 2 Flat Washer- 5/8 Sae
7 226-0200011-01 1 Hyd Steering Pump 59 121-0900003-01 1 Fltr Pump Mntg Plate Sub-Assy- Pmp-Side
8 204-0101028-07 2 Cap Screw- 3/8-16 X 1 Gr8 [ 304-0101010-01 1 Plate- Filter Pump Mounting Engine-Side
9 204-0603006-07 2 Flat Washer- 3/8 Sae [ 408-01040040-19 2 Cut Tube- Fltr Pump Fastening
10 216-0208012-01 1 Fitting- 90 3/4msae X 1/2mijic [ 411-0110010-13 1 Cut Angle- Filter Pump Belt Adjustment
1 216-0108002-01 1 Fitting- 3/4msae X 1/2mijic [1 204-0101030-07 5 Cap Screw- 3/8-16 X 1-1/2 Gr8
12 216-0108024-01 1 Fitting- 3/8msae X 3/8mijic [1 204-0603006-07 10 Flat Washer- 3/8 Sae
13 216-0108001-01 1 Fitting- 1/2msae X 1/2mijic [1 204-0704004-07 5 Lock Nut- 3/8-16 Nylon
14 216-0208014-01 1 Fitting- 90 3/8msae X 3/8mijic 60 218-2500008-01 1 Water Temperature Sender
15 304-0401030-01 1 Plate- Propulsion Pump Tensioner 61 218-2500009-01 1 Qil Pressure Sender
16 204-2600001-07 1 All-Thread- 1/2-13 X 4-1/2 [1 121-0900001-01 1 Filter Pump Sub-Assy
17 204-0703007-07 2 Hex Nut- 1/2-13 [1 226-0300009-01 1 Filter Pump
18 203-0100008-01 1 Belt- Propulsion Pump [ 216-0101010-04 2 Fitting- 3/4mpt X 1 Barb Brass
19 110-0102002-01 1 Hydraulic Propulsion Pump Sub-Assy [ 216-0202016-04 1 Fitting- 90 3/4fpt X 3/4mpt Brass
20 226-0200010-01 1 Hydraulic Propulsion Pump [ 226-0300023-01 1 Pump Pedestal
21 216-0108015-01 1 Fitting- 3/4msae X 3/4mijic [1 269-0100007-01 1 Filter Pump Clutch Assy
22 223-0600002-01 1 Hyd Propulsion Pump Mounting Brkt [ 204-0101030-07 4 Cap Screw- 3/8-16 X 1-1/2 Gr8
23 204-0101043-07 2 Cap Screw- 7/16-14 X 2 Gr8 [1 204-0603006-07 8 Flat Washer- 3/8 Sae
24 204-0101084-07 2 Cap Screw- 7/16-14 X 2-1/4 Gr [1 204-0704004-07 4 Lock Nut- 3/8-16 Nylon
25 204-0603008-07 4 Flat Washer- 7/16 Sae [1 204-0101041-07 1 Cap Screw- 7/16-14 X 1-1/4 Gr8
26 204-0604004-07 4 Lock Washer- 7/16 [1 204-0603008-07 4 Flat Washer- 7/16 Sae
27 207-1001001-01 1 Splined Bushing- 7/8 13-Tooth [1 204-0604004-07 4 Lock Washer- 7/16
28 236-0200014-01 1 Propulsion Pump Pulley [ 203-0100034-01 1 Belt- Filter Pump
29 218-2400001-01 1 Solenoid 62 110-0101001-01 1 Cyclone Hydraulic Pump Sub-Assy
30 204-0101003-07 4 Cap Screw- 1/4-20 X 3/4 Gr8 63 226-0200013-01 1 Hyd Pump- Sae A
31 204-0603002-07 20 Flat Washer- 1/4 Sae 64 216-0208017-01 1 Fitting- 90 1-1/4msae X 1mijic
32 204-0604001-07 16 Lock Washer- 1/4 65 216-0108002-01 1 Fitting- 3/4msaex 1/2mijic
33 262-0300008-09 1 Belt Guard- Vented [ 228-3000003-01 1 Aucxiliary Drive Gasket
34 204-0101029-07 3 Cap Screw- 3/8-16 X 1-1/4 Gr8 66 121-1000002-01 1 Engine Cradle Sub-Assembly
35 204-0603006-07 2 Flat Washer- 3/8 Sae 67 204-0203001-06 2 All-Thread- 1/4-20 X 3
36 204-0604003-07 1 Lock Washer- 3/8 68 204-0703001-07 4 Hex Nut- 1/4-20
37 204-0601003-07 3 Fender Washer- 3/8 69 204-1103001-01 2 Shaft Collar- 1/2
38 204-0704004-07 2 Lock Nut- 3/8-16 Nylon 70 226-0600001-01 1 Pump Mounting Rails- Set
39 121-1000002-01 1 Engine Cradle Sub-Assembly 71 216-0102015-01 1 Fitting- 1/2mpt X 3/8fpt Bushing
40 204-0104029-02 1 Socket Head Screw- 10-1.5 X 60mm Gr8 72 218-1005001-01 1 Pressure Switch
41 204-0603023-02 1 Flat Washer- 10mm 73 216-0202016-04 1 Fitting- 90 3/4fpt X 3/4mpt Brass
42 207-0201003-01 1 Bushing- Q1 74 216-0101012-04 1 Fitting- 3/4mpt X 3/4barb Brass
43 236-0400009-01 1 Pulley- Pump & Motor Driver 75 121-0300002-01 1 Pressure Pump Sub-Assembly
44 121-0200002-01 1 Air Intake Sub-Assy 76 226-0300015-02 1 Pressure Pump
45 215-0415002-01 1 Filter Housing- Air Intake [1 116-4500016-01 * Oil Seal Kit- P450b
[1 215-0200012-01 1 Air Filter Element- Outer [1 116-4500017-01 * Check Valve Kit- P450b
[ 215-0200013-01 1 Air Filter Element- Inner [ 116-4500018-01 * Plunger Packing Kit- P450b
46 204-1005013-01 3 Hose Clamp 40 [ 242-0413001-01 * Plunger Pipe- Ceramic
47 204-1005012-01 1 Hose Clamp 32 [ 228-2000007-04 * Weep Seal- Return Ring
48 221-0600005-01 1 Tube Connecting Hose- Air Intake [ 228-2000012-01 * Pressure Ring Seal
49 121-0200003-01 8 Muffler Sub-Assembly [1 228-2000010-01 * Leakage Seal- Oil Drain Plug
50 277-0400001-01 1 Muffler [ 228-1300004-01 * Sealing Washer- Suction Port
51 243-0300003-01 1 Exhaust Cap- Rain Guard [ 228-1800001-01 * Seal Casing
52 121-1100001-01 1 Exchanger Mounting Brkt- Top [ 253-0200003-01 2 Pressure Pump Oil- 20w-50 Synthetic
53 204-0101005-20 8 Cap Screw- 1/4-20 X 1-1/4 Gr8 77 269-0100005-01 1 Clutch Assembly
54 216-0108027-01 2 Fitting- 3/4msae X 3/4mijic With Oring 78 204-0101080-07 1 Cap Screw- 6 X 20 Mm Gr8
55 110-0500001-01 1 Heat Exchanger Sub-Assy 79 204-0603022-01 4 Flat Washer- 6mm Sae
56 279-0100001-01 1 Heat Exchanger 80 204-0604010-07 4 Lock Washer- 6mm
57 121-1100002-01 2 Exchanger Mounting Brkt- Bottom 81 304-0403014-01 1 Spacer- Clutch Mount
1
2
2
2
1
1
1
4
1

90 218-0900010-01
[1=Not Shown

Throttle Control Relay Module

FORM NO. 56042513




I PRESSURIZED WATER & HEATING SYSTEM 09-10
38 Nilfisk Cyclone 10-3

THE COMPONENTS IDENTIFIED BELOW ARE LOCATED
NEAR THE OPERATOR UNDER THE VIEW PLATE.

NOTES:

A - (1) ADDITIONAL FASTENING STUD NOT SHOWN

B - (2) ADDIDTIONAL SCEWS NOT SHOWN

C - FASTENING HARDWARE NOT SHOWN FOR CLARITY PUR-
POSES

D - ONE EACH OF ITEMS #39 & #40 ALSO EXIST FUEL SUPPLY
& RETURN SUB-ASSY. DRAWING

FORM NO. 56042513




09-10 PRESSURIZED WATER & HEATING SYSTEM
10-3 | Nilfisk Cyclone

Iltem Ref.No. Qty Description

1 111-0100001-01 1 Burner & Coil Sub-Assy

2 206-0100003-01 1 Oil Burner-12v

[1 218-2300014-01 1 Burner Controller

[1  206-0400002-01 1 Cad Flame Sensor

[1 215-0600001-01 1 Fuel Filter Element

[1 218-2400009-01 1 Fuel Solenoid- Burner

[1 230-0400009-01 1 Fuel Nozzle 1.10gph

[1 230-0400010-01 1 Fuel Nozzle 1.50gph

[l 116-4500001-01 1 Electrode Insulator

[1 206-0600001-01 1 Flame Retention Hood- F6
[1 206-0600002-01 1 Flame Retention Hood- F12
3 204-0603006-07 6 Flat Washer 3/8 Sae

4 204-0604003-07 6 Lock Washer 3/8

5  204-0703004-07 6 Hex Nut 3/8-16

6  216-0105014-04 2 Fttg- 1/4mpt X 3/8msae Br
7 216-0205021-04 2 Fttg- 90 1/4mpt X 3/8msae Br
8  211-0100004-01 1 Heater Coil With Tank Assy
9  204-0204001-07 12  S.T.Screw 1/4-20 X 1/2

10 216-1000092-01
1 111-0105975-08
12 216-0105029-01
13 216-0402003-01
14 235-0400006-01
15 111-0220100-06
16 218-2600001-01
17 310-1602002-01

Fttg- Nipple 1/2id X 2

Hose Assy- Pump To Coil
Fttg- 1/2mpt X 3/8mijic

Fttg- Female Tee 1/2
Pressure Valve Relief

Hose Assy- Coil To Ball Valve
Thermocoupler- 10k Psi

Coil Exhaust With Hood

18 111-0300001-01 Cleaning Gun Sub-Assy
19 274-0200002-01 Cleaning Gun Assy- 3/8
[1  116-4500009-01 Cleaning Wand Repair Kit

20 216-0102027-04
21 230-0200013-01
22 216-0106004-02

[T 228-0102008-01
23 216-0106005-02
24 111-0509600-06
25  407-0401030-06
26 204-1005005-01
27 216-0101006-04
28 216-0202004-01
29 216-0102014-04
30 216-0102095-02
31 235-0100009-01

[T 116-4506005-01

[T  240-0600003-01
32 216-0205020-01
33 111-0303600-06
34 217-0102009-01
35  216-0402021-01
36 235-0100004-01

Fttg- 1/4fpt X 1/4fpt

Nozzle 1/4 Meg 1507

Fttg- 22mm-1.5 F Sw X 3/8fpt
Oring- Swivel Fttg 10/Pk

Fttg- 22mm-1.5 Male X 3/8mpt
Hose Assy- Valve To Dump Gun
Hose-Cut- Unloader - Wir Tank
Hose Clamp No.6

Fttg- 3/8 Barb X 1/4 Mpt Br
Fttg- 90 1/4mpt X 1/4fpt

Fttg- 1/2mpt X 1/4fpt Bushing
Fttg-1/4fpt X 1/8mpt W/ Orfice
Ball Valve- 2-Way 1/2

Ball Valve Repair Kit

Handle- Ball Valve

Fttg- 90 1/2mpt X 3/8mijic
Hose Assy-Valve To Valve
Pressure Gauge 1/4mpt 10k
Fttg- Male Run Tee 1/2

Ball Valve- 3-Way 1/2

N =2 =N a2 afN-2NNA A s v v A DN =N

[1 116-4506005-01 Ball Valve Repair Kit
37 216-0202051-01 Fttg- 90 1/2mpt X 3/8mpt
38  117-0000001-02 Unloader Assembly

39 216-0402024-01
40  216-0201016-04
41 407-0401073-06
42 216-0402019-01
43 111-0403800-06
44 111-0603600-06

Fttg- Male Run Tee 1/4

Fttg-90 1/4mpt X 3/8barb Br
Hose-Cut- Unloader - Wir Tank
Fttg- Male Branch Tee 1/2

Hose Assy- Valve To R. Union
Hose Assy- VIv To Curb Cleaner

-, A A A A aaa

[ 1= Not Shown

FORM NO. 56042513




I \WATER SUPPLY & RETURN SUBSYSTEM

40 N

ilfisk Cyclone

09-10

WATER FILL ACCESS PANEL:

(M@
1A

|

©)

:

P
oo~ 7]
BOTTOM VIEW o @;
mo~J | ]
NOTES:
A- TWO ADDITIONAL, NOT SHOWN
B- FOUR ADDITIONAL, NOT SHOWN
C-  SEE DRAIN SYSTEM SUB-ASSY. FOR DETAILS SEE;
DWG NO. 105-45002-01 LB~
D- ITEMS 1-6, SEE INDIVIDUAL SUB-ASSY. DRAWINGS
E- ONE ADDITIONAL, NOT SHOWN
FOR CLARITY PURPOSES
F- LOCATED IN WATER TANK #2
G-  SHOWN TWICE FOR CLARITY PURPOSES
H- ITEMS #30-#32: LOCATED IN RECLAIM TANK #1

I - ITEMS #23-#29 &
#3, UNLESS OTH

FORM NO. 56042513

D |D|

SIDE VIEW

(SEE ABOVE DRAWING)

#33: LOCATED IN RECLAIM TANK
ERWISE NOTED

DRIVER'S
SIDE

TOP VIEW
FRONT OF 4500




09-10 WATER SUPPLY & RETURN SUBSYSTEM
103 | Nilfisk Cyclone

Iltem Ref.No. Qty Description
1

1 112-0700001-01 Water Fill Sub-Assy
2 304-0901010-01 1 Plate Fill Valve Mount
3 216-0139001-04 1 Fttg- 1/2mpt X 5/8 Hose Thread
4 216-0102108-04 1 Fttg- 1/2fpt X 1-1/2| Blkhd
5 216-0101013-04 2 Fttg- 1/2mpt X 1/2barb
6 216-0201012-05 2 Fttg- 90 1/2mpt X 1/2barb
7 235-0900005-01 1 Fill Valve- 2-Way
8 407-0401028-08 1 Hose- Fill Plate- Fill Valve
9 407-0401047-08 1 Hose-Fill VIv- Reclm Tank No1
10 407-0401051-08 1 Hose-Fill Viv- Wtr Tank No1
" 407-0501164-16 1 Hose- Cyc Return- Tank
12 204-1005009-01 16 Hose Clamp- 16
13 216-0201006-05 8 Fttg- 90 1mpt X 1barb
14 218-1901008-01 1 Strain Relief- 90 1/2 Nyl
15 216-0102084-05 1 Fttg- 1/2fpt X 2mpt Bush
16 216-0101022-05 3 Fttg- 1-1/2mpt X 1-1/2barb
17 216-0102015-01 1 Fttg- 1/2mpt X 3/8fpt Bush
18 216-0201014-04 1 Fttg- 90 3/8mpt X 3/8barb
19 204-1005007-01 16 Hose Clamp- 10

20 407-0401073-06
21 216-0601002-05
22 230-0800001-05

Hose- Unloader- Water Tank
Fitg- Br Tee 1/2barb X 1/2mpt
Fill&Rinse Nozzle 1/8 X 1/2mpt

23 216-0201019-05 Fttg-90 1/2mpt X 1/4barb
24 407-0401084-04 Hose- R. Union- Water Tank
25 204-1005005-01 Hose Clamp- 6

26 216-0201009-05 Fttg-90 2mpt X 2barb

27 204-1005012-01
28 407-0701028-32
29 216-1000114-05
30 216-0102088-05
31 407-0401016-08
32 407-0401038-08
33 407-0501083-16
34 216-1000110-05
35 216-0102085-05
36 216-0202048-05
37 215-0902002-01
38 216-0402027-05
39 216-1000119-05
40 218-1017001-01
41 259-0102001-01
42 112-0800001-01
43 226-0300009-01
44 226-0300023-01
45 204-0704004-07
46 204-0603006-07
47 204-0101030-07
48 269-0100007-01
49 304-0401029-01
50 204-0101003-07
51 204-0603002-07
52 204-0604001-07
53 216-0202016-04
54 216-0101010-04
55 407-0501049-16
56 407-0501036-16
57 216-0101014-05
58 216-0102084-11
59 218-2500006-02 Switch- Liquid Level

[ 112-0600002-01 Witr & Relm Tank Sub-Assy
[ 231-9900002-10 Tank Lid

Hose Clamp- 32

Hose- Reclm Tank Down Tubes
Ftg- 2id X Close Npl

Fitg- 2fpt X 2fpt Coup

Hose- Tank Connecting
Hose-Wtr Tank 1- Wir Tank 2
Hose- Fltr Hsg- F Water Tank
Fitg- 1id X 12| Npl

Fitg- 1fpt X 1fpt Cplg

Fitg- Tee 1fpt

Fltr Pump Suction Screen
Fit- 90 1fpt X 1fpt

Fitg- 1mpt Close Npl

Float Switch With Cable
Catalyst Basket- Wtr Tank
Fltr Pump Inlet Sub-Assy
Filter Pump

Pump Pedestal

Lock Nut- 3/8-16 Nyl

Flat Washer 3/8 Sae

Bolt- 3/8-16 X 1-1/2 Cs G8
2-Grv Clutch 12v

Plate-Fltr Pump Cltch Mntg
Bolt- 1/4-20 X 3/4 Cs G8
Flat Washer- 1/4 Sae

Lock Washer- 1/4

Fttg- 90 3/4mpt X 3/4fpt
Fitg- 3/4mpt X 1barb

Hose- Fltr Pump- Fltr Hsg
Hose- Relm Tank 3- Fltr Pump
Fttg- 1mpt X 1barb

Fitg- 2mpt X 1/2fpt Bush

A AN A2 AN AR RA A A RORA A A A WAaNNNWa AW aNAERN- 2R~

[1 216-0102084-11
67 216-0601001-05
68 112-0601006-01
69 407-0701012-16

[1=Not Shown

Fitg- 2mpt X 1/2fpt Bush
Fttg-Br Tee 1barb X 1mpt

Fr Water Tank 3 Sub-Assy
Hose- Fr Wtr Tank Equalizer

60 112-0601004-01 1 Fr Water Tank 1 Sub-Assy
61 407-0501058-16 1 Hose-Prss Pmp Inlet-Wtr Tank 1
62 112-0602004-01 1 Relm Tank 1 Sub-Assy
63 112-0602005-01 1 Relm Tank 2 Sub-Assy
64 407-0701030-16 2 Hose- Fr Wtr Tank Equalizer
65 112-0602006-01 1 Relm Tank 2 Sub-Assy
[1 216-0102084-11 1 Fitg- 2mpt X 1/2fpt Bush
[1 218-2500006-02 1 Switch Liquid Level
66 112-0601005-01 1 Fr Water Tank 2 Sub-Assy

2

2

1

2

FORM NO. 56042513




09-10

WIRING DIAGRAM

dind ¥30T HILMS 1v04

941 NI 1HON——)

w1 7 5
\%\\

‘é ) s
o W#

C s /h
1HO Noov3a >E§i sthon
/0

a 2-v1 30A
g
‘\ +

o4t a4 /A

HoviE /M
105 0L 430NUD "0 L U0
o Sl 3 S Ty
e |y S | 5
i Ehory
e et Fovwsore-|I H HM
RE r
= -3 A 9l WHN /M
il w 7 8 -v1 NI
Mw“ m: Mﬁ! H 7 [ e ow
T
os ot ad T 0718 /A 2 2 3
¥ -l Q3 /M N3 M

9-v1 NI

9-21 YoV /N

@ G

-
@
3

— aaang

(700 oNLY3H ¥¥IN T@1v0T)

Jonv9-2) uau—‘

o-vi Nhowa / 9-v1 @ /h

-yl v /M
B b—o-n
@
, -
| uzaos wEEx +

+, 03 /) 38

j

VNGZ-+ T1dNOOONAEHL

"

oo+l —
KA /W v

i xove
o
L Ror

i 0w

»a 1 Yo

—@

(aNaL Ho)-0-vi5rB /M Hhid—
9y i—N—

\@
]

Tmmmu 10 TE eI
9-v1 ImE T—

[
3900 T3NS YA HNOH T
|

o
o 2]

IT \,,,,_ ‘ o

TH313N 110A

911 Ao—

Nilfisk Cyclone

Naz0 e —|

Wk /N !

oa !
QIDNIT0S
T3N4 V108N

[P E——

42

72777,

X08 T08INOO NIV

N

czzry
Q\E\\\g\\sﬁw\
L/ 777

sion
i 0L

a-v1 ik A 03

FORM NO. 56042513




0310 | HYDRAULIC SCHEMATIC

Nilfisk Cyclone

7.25~1" X 100psi hose

1/2" X _100psi_hose
1/2" X _100psi_hose
3/4™ X 100psi hose

ssoy 1sdo0sx,8/¢

asoy 1sdooos X .2/1

WKO8X-01N—C—N-12-DN_Hydac SAE—6 2-speed ported valve

00639545, Hydoc 1/4° NPT test point, mstoll in Sun FEI body

RPEC—LBN~FEI Sun relief valve (power steering)

15-5606_PMSI_Lin&Rotate_manifold

RVI0A—01—C-V-05 (3014106) Hydoc onticavitation check volve

4WETOCA3X/EG1 2N9K4 (R900903030) Rexroth single solenoid valve

1/4-20UNCx1.5 SHCS_(AJ30305)

185-350-MKS Domon_mounting kit
4WEBJ6X/EG12N9K4 (R900567496, or RI78017761) Rexroth solenoid valve

R900158547 2.0mm Rexroth_orifice in "P"_port, fit valve

RPOBA-01—C-N-15-3 (D0561916) Hydoc pliot operoted check volve

#10-24X2"_SHCS (AJ30200)

CG1-N02-000-C023 Norstat DIN connector+cord
CP200-3-B-0EC (131109.000) Compact refief volve
(reliel_preset ot Interslote Hyd. to 2000 psi_cracking)

06003735, Hydoc SAE-4 fest point, 15-5606 "GA" port

Interstate_assembles manfold_ond_sets refief_valves, testing of assembly no longer required

TB-075 Zinga filter adaptor (was 02074248 3/4” Hydac_adaptor)

00B0ADTOP_Hydoc breother (wos BD100X2W0.0 02074253)
RFMBN/AMS00BF 1081.0/12, 02087778 Hydac return Filter

M115-1767 PQ controls joystick

RC2-2/20 (R902076100) Rexroth amplifier

RO02602414 Rexroth RC2Z-2 connector

L—84741 Thermal Transfer_mounting kit (TV23000)

DH-227-2-1 Thermol Transfer heot_exchanger

F6400-12-12-0 oring in flore fitting

CG1-N02-000-C023 Norstat DIN connector+card

FPB-0-0-20-3 Pressure Syslems Engineering motor_blanking flanges.

MO15-65—15-015-30-B1_TB-000 Rineer 2—speed_propulsion_motor

PLP20.31.500-0455-L0D/OC-NL Casappa_gear purn|

AZPN1X-D32RDC12MB Rexroth gear pump (951039005)

06003794, Hydac JIC—6 female test point, AATOVG Ps, with customer T port,

06003735, Hydoc SAE—4 fest point, AATOVG Ma, Nb

AZPF12-005LRR12MA=S0005, 9510280084 Rexrath gear pump.

(reploces 8502336 blanking plote_when AZPF_pump for_power steering fs_not_used)

" SAE zinc flat_wosher (AJ30480)

3/8"-T6UNC x 1" _zinc grade 5 hex boll (AJ50400)

AA1OVGT8EP1/10L—NSCE6FO16SH 1) Rexroth piston pump
Interstote_set_odj ond_ossemble AATOVGIB +iest_connectors+AZPF/blonk_plote

Spares: thru—drive_oring = R909086720, coll = R902603143

MODEL NUMBER AND DESCRIPTION

52] 1
51 1
s0] 1
a2
a1 1
w40 1
5[ 39 «
T
I EE
| EE
I
A
[ S
o[ 32 1
=2
Gl
30 1
Reservor |22
componats |_21]_1
20[ 1
sopstc, 1711
controters | 16| 1
and cmector 51T
9| 4
8] 1
o 7] 1
[
N
Es[
NI
s For|
I EED
)
Fl2] 1
e
e[ 2
T
©
I TEM [QUAN.
O T O
® 0
>~ ©
3 a
a gl
Q"
@2
®35c
o]
=0
o __c
508z
)
0 ST
° o
5=0
Q= o
H;w
£<
£s.2
oac
a
[S]e]
- 0
N
oo
z%E’
o 2o
>Ec
©
- ©
cll
$'o
o w
< o=
@+
vt S5
080@
N
o o2
Ev+5 D
a 5]
Eegs
5352
a>=z2

8soy 1sd0GZX, ¥/

o
8
[*] =
< 5
= H
& s asoy 1sdp00ogeX,z/ |
8
= N
= g 2
: 8y E 2
® <8
N 8 ] ]
" &3 ] 52
i r

souzwon soE

08/2008
S
ORBITAL| STEER VALVE
1o ¢l
A
Qlr
rEs 2
Front Cylinder
3/8" X 950p
large Cyclone motor

v
SAIDA JOJOUI BUOJAD

g

SAIOA 11 oUoORD

\
\
\
\
\
\
\
| :
] il i
\ o B2 3
\ | e o £
\ 2 &
‘ ‘ = | -
| bredl O 3
\ 2y B &
|| Bod o
| ‘ ] d
\
\
‘ ‘
L sodursdoos x.8/c

asoy 1sdp0} X ,8/¢

FORM NO. 56042513










Nilfisk-Advance A/S
Sognevej 25

= = DK-2605 Brgndby
l I s Denmark
Tel: +45 43 23 81 00

setting standards  Fax: +4543437700
www.nilfisk-advance.com



